Mount Kit
Mitsubishi FG 2010 - 11 33109
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PARTS LIST

Shaded parts are original vehicle components.

33109 Mitsubishi Mount Kit

Item Part Qty Description Item Part Qty Description
1 28695 1 Main Mount — Mitsubishi 13 28783 2  Spacer
2 28697 1 Thrust Arm, DS ns 28699 1 Bolt Bag — 33109
3 28698 1 Thrust Arm, PS

28699 Bolt Bag — 33109

4 6 1/2-13 x 1-1/2 Hex Cap Screw G8 9 4 M12 Spring Lock Washer Regular
5 10 1/2-13 Hex Locknut GB 10 1  Clamp Loop #10
6 6  1/2 Flat Washer 1 1 1/4-20 x 3/4 Hex Cap Screw G5
7 4  1/2-13 x 1 Hex Cap Screw G5 12 1 1/4-20 Hex Locknut GB
8 4  M12-1.25 x 30 Hex Cap Screw G8.8
ns = not shown G = Grade
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